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Shenzhen Carku technology Co., Ltd.
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Shenzhen Carku technology Co., Ltd.
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Lvd=E G : 20154201 A 26 H
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1. B 5 $4IA (SAMPLE DESCRIPTION):
FE i 2R TRZE N SR Bl HLIR MRS R E-Power-21
Sample Name Jump Starter Battery Model
AL AT YT A B REAT B W)
Client Shenzhen Carku technology Co., Ltd.
ZEHE )7 Huhik o LRI e e ORI AR OK T A P 2
Add. Of Client 2nd Floor A,Block A, Tongsheng Technology Building Huahui Road, Longhua
New District, Shenzhen, China
VAN IV I IR R ]
Manufacturer Shenzhen Carku technology Co., Ltd.
B LS 11.1V HUE A 1800mAh | IR CARKU
Nominal Voltage Rated Capacity | 20Wh Trademark T Lk
ZHLB 1.0A N 1.0A L ARE R 60mA
Charge Current FEHL L End Charge Current
Maximum
Continuous
Charge Current
2k 9.0V BORTBCE R 180A 7 H B ] P 14.0V
Cut-off Voltage Maximum Limited Charge
Discharge Voltage
Current
W RSN 3 HE A 5 PLG707014 | L4 7 1800mAh
Cells Number Cell Model 0 Cell Rated Capacity
WRRTF 46 H I 20154 01 H 26 1 WAL R HI | 20154202 H 13 H
Client date Jan. 26, 2015 Finished date | Feb. 13, 2015

2. %% )5 (REFERENCE METHOD)

CHk B B o TS 6 D i i 0 2 B — I g MR AE T )
(ST/SG/AC.10/11/Rev.5/Amend.1&ST/SG/AC.10/11/Rev.5/Amend.2)

{United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of Tests And
Criteria) (ST/SG/AC.10/11/Rev.5/Amend.1&ST/SG/AC.10/11/Rev.5/Amend.2).
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3. MR H (TEST ITEM)
1. = ERA (Altitude simulation) 5. 4N kE % (External short circuit)
2. 5K (Thermal test) 6. 7% (Crush)
3. #&3))(Vibration) 7. i 78 Hi(Overcharge)
4. phili(Shock) 8. 5l (Forced discharge)

4. ASYRAGTIN B A PR 46455

Major instruments of measurement used in the test:

W PRIR S Gy RHEA R
Name of equipment Serial No. Due Date
/Model

BLAD) iy IR IR S0 A SE-132 2015-04-15
Low Pressure Test Machine

BE-DY-125

PR ARG SE-137 2015-04-15
High and Low Temperature

Chamber

BE-THK-150M8

Wwahe SE-439 2015-07-13

Vibration Machine
EV103VT650VC Susb-2

Hiblrh s & SE-440 2015-07-13
Shock Machine

HSKT-10

e Ry T ST IN SE-133 2015-04-15

Thermostat Short-circuit

Testing Machine

BE-1000W

FEEIRIAL SE-135 2015-04-15
Crush Machine

BE-5060

25V10A Hiith 7 J3CHLA SE-157 2015-12-26
Battery Charge and Discharge

Machine

CT-3008-25V10A-NA
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5. AillHh i, FREESRAT

Place and Environmental Conditions of the test
M RN 2 S A B 2 ) L S W (20+5) 'C MR (40~70) %RH
Place Temperature R.H.

6. Wik 4516 (CONCLUSION)

I H R TRE) PATHRUE g5

ITEM SAMPLE NUMBER STANDARD CONCLUSION

15 AR B1~B4, B5~B8 s

B it (PASS)

(Altitude simulation)

iR (Thermal test) it (PASS)

Y5 (Vibration) Wi (PASS)

ifi(Shock) ik (PASS)
g UN38.3

PAEIE o it (PASS)

(External short circuit)

$t & (Crush) C21~C25 Wil (PASS)

i B %6 Hi.(Overcharge) | B1~B4, B5~B8 i (PASS)

ji C1~C10, C11~C20
E‘E%JEKEE. it (PASS)
(Forced discharge)

19 (Notes):
B1~B4 55— e i A U1 5 4 7o HRA (0 F it
Batteries at first cycle in fully charged states;

C21~C25: 4y 55— 78780 JA 3] 50% e v A 28 B R A 1 LS,

Cells at first cycle at 50% of the design rated capacity;
C1~C10: 45— T80 i ) 72 T3 R A R LS,

Cells at first cycle in fully discharged states;
B5~B8: iy 50 7 il HL Y] 5 54 A8 FUIR A R L,

Batteries after 50 cycles ending in fully charged states;

C11~C20: 24 50 /> 7 HL A 3 ) 58 4 TBCHRAR A 1 L s

Cells after 50 cycles ending in fully discharged states.
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7. Wk 7 (TEST METHOD)

/NI s Rt 2 DA SR I AT ARG T 2 T.5. 156 T.6 F1 T.8 WA & 53 AN B8 ik i) Ha it %
Wi dl o e T.7 o) DUE A S 7Rl T.1 2 T.5 A I RS OR At 20 64T, DA A8 5 7 L
CERURTHEERTIERA IS

FURARAK IR T 25

JRER (%)= (Mi-M2)/M4 *100

o M SIS T e, M2 2005 1 i . W EBURANE IS R AEUE, BIRE TG i
TR
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged
batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

In order to quantify the mass loss, the following procedure is provided:

Mass loss(%) = (M1-M2) / M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.

Hajth L v 2 0 B M TR K IR

Mass M of cell or battery Mass loss limit
M<1 7i(g) 0.5%
1g<M<75 7i(Q) 0.2%
M>75 () 0.1%

T R
TR PRV R b A N A s 85 T BRAIG T 11.6 T NIFASE B2 4 (20°C £5°C) M AFIR 4/ 6 /M.
BOR A B ATCE N . o ORI o ToiEk, I HARAN RS rt el A i 4 AR
Je I FF % F AN /N T ILAE AT I —SEBG HT AR K 90% . 7 ¢ FE AR (R ANIE FH 158 A RS AR 6 fe
R LA
T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.2 i R

TR H s A 2 S S AR IR 45 T 72°C £ 2 C I FAEIE D 6 /NIy, 35 e it ui B 25
T-40°C £ 2°CIHISME TR 6 /N PIAS R B0 E 2 8] (R S5 I TN TR B ok 30 43 e BEFE P 2R
Eﬁﬁ,m&1mm,E%h%ﬁﬁ%%@A%mﬁEHmmﬁ(%C+5C>Tﬁﬂ24¢ﬁ PR RN
YA R b A, R BE T AR IR 6 IR I [R) 22 /D Rk 12 /N

FOR AR S CHER S R, CRERRTCE K, I BARANRES it sl F i 2 AR
Je I T FE AN N T AR REA T3R50 0T HL S 11 90% . 3 5% Fi s [ SR ANTE 1 T 58 4 HIR A 113 56
MR I LEERTER A
T.2 Thermal test
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Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2 °C,
followed by storage for at least six hours at a test temperature equal to - 40 £ 2 °C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20 + 5 °C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.3 &5

RN RV AL S T RIPLT &, (EAEE AR, IFREUER nl Se B IR S . IRV IS IE5X
W, SEFRIRAE THZ 1 200Hz 2 (8], {ER13] 7Hz, B0 15 708h. X —dahid 06 =M HE
A EL Fb B 7 A (A7 M B R EAT 12 WK, S 3/ H— AR BN 5 1) DA 2505 v 1T 4 L

VEXH BRI, SRR AL 12 T o R ] CRMBAVNR 2], R 12 58
BRI B4 AT T AN o

KB AN . M THZ FFaR, OREF 19 M I, SR A 2] 18Hz. AR A K deim{r
FFTE 0.8mm CEVZAE 1.6mm) , FEHEINAERE H 25 g AR 8g WKL)k 50HZ) o K Kb
FELRFFLE 29 ELRIARSE %] 200Hz.

SR : M 7 B 2ZTFUR AR 1gn (FUEAE IS R B RRIL 2] 18 2. SRR IRER7E
0.8 =K (RATHE 1.6 =2K) FFEHI AR B 2 I IR H] 2gn (AR LN 25 #i25) o Kl (e hnidi
PREFLE 2gn ELRSEIE %] 200 H#2% .

FOR AR S CHER S R ERERRTEE K, I BARANRES it sl F i 2 AR
S5 (R H FEAS /N T AR AT IR R I T S ) 90% 0 7 56 s B SR AN ] T 52 A JBORAR S IR 6
MR B4

T.3 Vibration

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries). For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs (approximately 50 Hz).

A peak acceleration of 8 gn is then maintained until the frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage

ik ) A8 RYINT e L DX HTE % 0409 5 HEIE Tl /NX —#i—#%
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immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

T.4 bk

TR0 L R F 2 R MR A S R B AR e b, SRS A T A R T e, A
P P 2 20 46 52 B K N 1509 VKRR IR ) 6 2 FP IR~ IE 52ty o BEAS AL ER PRV 20 24T
AN AR B Lt s A i A 2y AL IR IE T I %% =Rk, R RO A% =ikt SILEZ
18 P %k

K20 Rt AR 2R it 4 20 28 52 a5 KOs B 50g Ak RESE I (] 11 22 AP0 IE SR et o FAN vt
BT A 20 = AN AH B IR 2B AL IR B T I 4852 =Ry, 5 T RO &% = kaidy, b4
18 Kiitie

BRI A TCE N . ToHF L TGRAR . JOBERRTCER K, I HAEAN R F it e A 4 A
Je T B AN/ T AR AT IX — 0 AT F R 1) 90% . A7 % HL S AL SRANIE T 58 A H RS 1A 60 He
R L A
T.4 Shock
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery. Each cell or battery shall be subjected to a half-sine
shock of peak acceleration of 150 gn and pulse duration of 6 milliseconds. Each cell or battery shall be
subjected to three shocks in the positive direction followed by three shocks in the negative direction of
three mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks. However,
large cells and large batteries shall be subjected to a half-sine shock of peak acceleration of 50 gn and
pulse duration of 11 milliseconds. Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each of three mutually perpendicular
mounting positions of the cell for a total of 18 shocks.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.5 SRR

FeE RS H it Bl i 2 R R, A ILARSEIR IR B 55°C £2°C, SRS r e i 4 7 55°C £+
2C & DANBH/NT 0.1 BRI FLES S50 3X— B 45 A AT b BB 4 A b el 2 [ 31 55°C £2°C
Jatrgi A 1 /bt

SR H AT H A A SRR EEAN T 170°C, I HAR S R b JOlEe J5 6 /NN eif A, Jom
2, Tk K,
T.5 External short circuit
The cell or battery to be tested shall be temperature stabilized so that its external case temperature
reaches 55 * 2 °C and then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 55 + 2 °C. This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 55 + 2 °C.
Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.

T.6 fifi i/t ks

firih GEM T HARADNT 18 2K BIAETE f i)

BURE R BT A B D ST AR T B, — 4R 316 BUANVTRAN R BUIAE O oy, AN A%
16.8 2K £0.1 22K, KEZE/D 6 MK, st iumf L, M oFZ K& KB—ko1 Tw+01T
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v AR A 61£2.5 22K iy HH Ik v& BN FR NIRRT AL, A — AN J LT3 PR EE ) X AR E A B ) d5;
/NP AT B T N DA ) T A TE B P T 0 | SR R K SRR I B 90 FEVR R .

P ARE, P 5 PR AT I S RTBHE RO R AR 15.8 £0.1 =K i R
M. AR A T
T.6 Impact / Crush
Impact (applicable to cylindrical cells greater than 18 mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be
dropped from a height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner
using a near frictionless, vertical sliding track or channel with minimal drag on the falling mass. The
vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the
test sample. Each sample is to be subjected to only a single impact.

FeE (BAETE . 286, i m/a 41 st Rl B4R/ T 18 =K [BAT T i)
K B BT HUB BRI ANV TR, B Hs ) LB oK, 038 — AN Eeful i BRI R4y o
1.5 HURREND . HEHFFEEET, BRI =Fgil e —:

(a)  JEhni¥y Jyaik 3] 13KN+0.78KN;

(b) AR H AR 4> 100mV;

(c)  FHMAR TR 2 )5 )5 LY 50%E LA L.

—HIKBIRK ). B TR 100mV sl £, sRHIARTE 8 /0ik J5 5 2 (0 50%, B AT Bk s -
T I 2 F Tt S M 5 P — Tt s o LT/ T T PRV S A PSE R T s o [T F v S A 5 G
e 15107 v it s

BEAN R A b T R S R R . AR AR SE NS¢ 6 /NN o TR0 AT 2 ) A Ho A
TR ) PR TG VB AT

BOR A AT A A Sl AN 170°C,  JF HAR RIS R JOAER J5 6 /NN efiddd, okl

Ko
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.

(a) The applied force reaches 13 kN + 0.78 kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

ik ) A8 RYINT e L DX HTE % 0409 5 HEIE Tl /NX —#i—#%
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Cells and component cells meet this requirement if their external temperature does not exceed 170 °C
and there is no disassembly and no fire during the test and within six hours after this test.

T.7 R
7 FEL PRI A6 202 il 7 S U PR B R R 7 A PR R M 1 o R (R e /N LS 4n R
(a) Tl s g S 78 FEL L AN KT 18V IR, 150 PR sz /) P s IV 2 PRV 2 e K 728 P P S 1) 1 35
22V W2 AN
(o) il v gl LA 28 P LS DK T 18V IR, X3 P iz /) P S B 4y die K 78 FEL S 1) 1.2 45
I N AR PG N REAT, BT RIS ) Sk 24 /N
BESRn gt A e I B RS S 7 RN R A, TR K.
T.7 Overcharge
The charge current shall be twice the manufacturer’'s recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer’'s recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer’'s recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

T.8 sdfilicd

FEAN PRV N AE A T 5 12V LU PR R U AR IR S 2 P I A5 T3 7 4 o PR B KT P LU ) 4%
PER SRS .

W 24 DR/ R (1 ) P BEL 87 gy 5 F b A G, R4 4 T LU o R A R VB EA T i
JECH, T8RRI ) A5 T U 25 Bk DA 2R 100 PR

SR et A L VA IR R P RS S 7 R AR A, ok K
T.8 Forced discharge
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

otk ] AR RN R L XTI S 0409 5 el Tl /X —#s—H%
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8. M2/ TEST PROCEDURE

%543 41 Marking

v

i kb3 Pretreatment

v

v

B1-B4 B5-B8

v

i LAY

Altitude simulation

v

LN

Thermal test

v

#xzh Vibration

v

M+t Shock

v

G L e

External short circuit

v

v

C21-C25

B1-
B5-

B4
B8

C1-C10
C11-C20

A

$ths C

rush

4

uNE3

FEH

Overcharge

Gl el

Forced discharae

!

Kot Ak 2

Analysis
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9. Ml % # DATA
T.1 m R (Altitude simulation)
FL I WHT Pre-test LS After test FUEGH | BT | AegkE, 1. W
ETRE) Gig CEViS i Hife | Massloss | Voltage | {£, ZEAIE K G
No. Mass Voltage Mass Voltage (%) loss (%) | /75)
72(9) (V) 5(9) fR(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
B1 661.42 12.603 661.40 12.596 0.00 0.06 N
B2 670.53 12.515 670.49 12.512 0.01 0.02 N
B3 665.08 12.558 665.07 12.553 0.00 0.04 N
B4 665.41 12.524 665.39 12.520 0.00 0.03 N
B5 662.57 12.461 662.54 12.459 0.00 0.02 N
B6 664.28 12.525 664.27 12.522 0.00 0.02 N
B7 663.52 12.564 663.51 12.560 0.00 0.03 N
B8 664.77 12.533 664.76 12.528 0.00 0.04 N
T.2 G WA (Thermal test)
CERE AT Pre-test )5 After test B | BT | Ak, B, W
G5 P Uk P Wik | Massloss | Voltage | &, flZAmEE K (&
No. Mass Voltage Mass Voltage (%) loss (%) | /75)
72(9) fR(V) 7L(9) fR(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
B1 661.40 12.596 661.33 12.502 0.01 0.75 N
B2 670.49 12.512 670.38 12.437 0.02 0.60 N
B3 665.07 12.553 665.01 12.475 0.01 0.62 N
B4 665.39 12.520 665.31 12.441 0.01 0.63 N
B5 662.54 12.459 662.45 12.388 0.01 0.57 N
B6 664.27 12.522 664.18 12.447 0.01 0.60 N
B7 663.51 12.560 663.42 12.478 0.01 0.65 N
B8 664.76 12.528 664.69 12.450 0.01 0.62 N
Huhik: TR YT R L X TR 0409 5 AEUR Tl /INX —HR—H
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T.3 ¥} 3} (Vibration)
FaL I WHT Pre-test LS After test FUEGH | BT | AegkE, 1. W
TS Gig CEViS i Hife | Massloss | Voltage | {£, AR K G
No. Mass Voltage Mass Voltage (%) loss (%) | /45)
75(9) R(V) 75(9) R(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
B1 661.33 12.502 661.32 12.500 0.00 0.02 N
B2 670.38 12.437 670.36 12.437 0.00 0.00 N
B3 665.01 12.475 665.01 12.474 0.00 0.01 N
B4 665.31 12.441 665.30 12.440 0.00 0.01 N
B5 662.45 12.388 662.44 12.388 0.00 0.00 N
B6 664.18 12.447 664.17 12.446 0.00 0.01 N
B7 663.42 12.478 663.42 12.477 0.00 0.01 N
B8 664.69 12.450 664.68 12.449 0.00 0.01 N
T.4 #iti(Shock)
CERi AT Pre-test WA 5 After test B | BT | B, HR @
i ey e ey HL Mass loss | Voltage | {4, MK G
No. Mass Voltage Mass Voltage (%) loss (%) | /75)
75(9) R(V) 75(9) R(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
B1 661.32 12.500 661.32 12.500 0.00 0.00 N
B2 670.36 12.437 670.36 12.436 0.00 0.01 N
B3 665.01 12.474 665.00 12.474 0.00 0.00 N
B4 665.30 12.440 665.30 12.440 0.00 0.00 N
B5 662.44 12.388 662.43 12.387 0.00 0.01 N
B6 664.17 12.446 664.17 12.446 0.00 0.00 N
B7 663.42 12477 663.41 12.477 0.00 0.00 N
B8 664.68 12.449 664.67 12.449 0.00 0.00 N
Hudik: TR IRIINTI G LUK RS 0409 5 ABE L /NX —FR— %
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T.5 M4 (External short circuit)

R4 5 No. e vt AW, W, Rk G
Peak temperature (C) Whether disassembly, rupture, fire (Y/N)
B1 53.7 N
B2 55.2 N
B3 53.3 N
B4 53.8 N
B5 54.5 N
B6 55.3 N
B7 54.7 N
B8 52.9 N
T.6 #f/&(Crush)
R4 5 No. e vt BIMAE, W, kKR G
Peak temperature (C) Whether disassembly, rupture, fire (Y/N)
C21 24.8 N
C22 24.2 N
C23 23.9 N
C24 24.0 N
C25 25.1 N
T.7 &L 75 H(Overcharge)
Hiith 4 5 No. AL, ek GElf)
Whether disassembly, rupture, fire (Y/N)

B1 N
B2 N
B3 N
B4 N
B5 N
B6 N
B7 N
B8 N

otk 7 AR RN R L XTI S 0409 5 el Tolk /N —Hr—H#E
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T.8 skl i (Forced discharge)

R4 5 No. HICHRAR, EK GEH)
Whether disassembly, rupture, fire (Y/N)

C1

Cc2

C3

C4

C5

C6

c7

C8

C9

C10

C11

C12

C13

C14

C15

C16

c17

C18

C19

Z2\1Z2|Z2|1Z2|1Z2\1Z2|1Z2|1Z2|1Z2|Z|Z2\Z2|Z2|1Z2|Z2|Z2|1Z2|Z2|Z2|Z2

C20
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10. ¥4 [ F (Photos of the Sample)

HiJth(Battery)

ccm! 2 3 4 & 6 ? 8 810 \1\3\&-‘\5‘\5\1‘\\\

1 (Cell)

0:.‘{ 23 4 5 E: 7 B 9‘\0‘\1 ‘\‘?.\’3\&\5\%\'\

cnl 28 4 5 6 T B WA AL N
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715 (DECLARATION)

LA 22 30k CBCA B 5 T8 B B3 W e e 0 3 0B — i 50 Rbe e =0 D)
(ST/SG/AC.10/11/Rev.5/Amend.1&ST/SG/AC.10/11/Rev.5/Amend.2)

{ United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of

Tests And Criteria) (ST/SG/AC.10/11/Rev.5/Amend.1&ST/SG/AC.10/11/Rev.5/Amend.2).
2. MRASEEG = R A A PR 2 ]
Hohb: )RR R L0 X ATIHEEE 0409 5 BEJE Tk /N X —HR—#%

Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited

1/F., Building 1, SEC Industrial Park, No.0409 Qianhai Road, Nanshan District,
Shenzhen, Guangdong, China

3. AR AR ORI R
This report shall not be revised and deleted.

4. AR LRI 45 RS AR R R .
The results only related to the items tested.
5. AARAAERZ RN WATIAT BR A 7] v el 5 00 FAGEH 8% T2 .
This report shall not be published as advertisement without the approval of Shenzhen
Anbotek Compliance Laboratory Limited.
6. BRAFAARE ], 7 MG RN 2 1R U A R 22 w1 5 T AL v AR oy AN 23 S A o
This report shall not be copied partly without the written approval of Shenzhen Anbotek

Compliance Laboratory Limited.
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End of report
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